JICK It

IR

R R B 100%

4, #5814 (Cloth plate assemblies)

1. Ef#% (Bushing assemblies)
=1= -::: W4—D P M 1 FERef.No| AFMHS Part No §%ﬁi nzef. 2R Description Nﬁ%r
W4 D ‘_,_‘ art S anua 1 31003002 HEHER sleeve 1
2 30103021 210297 Tk 2 A sleeve 2
3 20103020 250141 A sleeve 2
4 30103017 250146 i BB sleeve 1
5 30103062 251003 TR sleeve 1
6 30103035 250147 JE A 15 sleeve 1
1 7 30103038 250136 R I ot sleeve 1
8 20622019 BEES) plug 1
9 30122039 BiiES) plug 1
10 20103014 SRS &R bushing 3
11 30103021 250135 BEHRTEER plug 1
12 30103010 FHERE bushing 1
13 30103019 PR B bushing 1
14 (30221016) 255020 i pipe 1
15 P03005 B 4X8 pin 1
16 001006 07488, 5x1. 8 1
17 001008 018 9x1. 8 1
3
2
3. EEIMM: (Cover assemblies) ¥
SRef.No PFAMHS Part No Refgiﬁ:ﬁ 0 R Description Nﬁﬁr
1 504060 7021 HEETMA X 10 screw 9
2 303600 L) arm cover (top) 1
2. ER#M (Frame assemblies) 3 20722002 T plug 1
AE] 4 20711055 ik 0il Sight Window 1
FFERef. No ‘l‘)iiﬁi Re?gépit? o BH Description Nﬁﬁr : 21022003 T S ringg 1
1 30122006 i plug 3 6 31022010 b The head gasket 1
2 21022007 206590 bES) plug 1 7 20711212 REULL 8. 6 1
3 21012018 MHES R washer 1 8 501002 B25T M4 X6. 5 1
4 20622019 s plug 2 9 31122001 MLk 75 i 2 s 2 o ring 1
5 30122008 MiE=] plug 1 10 13837002 RibRi plug 1
6 P01001 HA5X 13 pin 2 11 10122003 bES) plug 1
7 30122006 240052 blii] plug 4 12 303795 MR ZE s (85 arm cover (rear) 1
8 HO1001 240001 40 ring 3 13 301530002 7089 e a5 FARAET screw 1
9 30112001 255002 YT filter 3 14 31012042 ThEE B AR glass plate 1
10 30122008 208173 i plug 2 15 31012029 i shield 1
11 30130001 250117 HLFEHRET shoulder pin 4 16 30111003 250257 HHIBESE eye guard 1
12 30112002 250049 IR cover 1 17 W01002 202875 g sticker 2
13 501002 7017 B25TM4X6. 5 screw 1 18 501006 7009 B24TM3x4. 5 screw 2
14 10126021 bl pin 2 19 20131063 PR sticker 1
15 30111001 206590 ik 0il level gauge 1 20 W03001 210307 WY washer 2
16 s01002 7017 H2ETMAX6. 5 screw 1 21 301520001 2% screw 1
17 30137001 250233 PR sticker 1 22 31012012 JURZ TRk threan takeup cover 1
18 R03001 210679 HI5T 2.5X4 pin 2 23 W02004 303335 6 sticker 1
19 02003 5 10 washer 4 24 501060 7052 MR ET screw 2
20 S05001 HZAT M10X27.5 screw 4 25 300951 AT S screw 1
21 001001 0% 15X2. 65 o ring 1 26 31022015 biES) 1
22 301511024 TG AT screw 3
23 L02001 7084 24T MAX8 screw 5
24 30101005 250003 T A top cover (right) 1 29 s01002 7017 H24TM4x6. 5 screw 2
25 30122003 250004 T R gasket 1 30 30127001 250051 B flat spring 1
26 30122002 250020 T R gasket 1 31 30101110 JK-8568A-W2-387 | TH arm cover 1
27 30101004 250069 A top cover plate (left) 1 32 (301520003) 250014 T SR S H2AT pin 1
(30101162) 23HL AR (23KLAD 1 33 (30128002) 201191 T spring 3
28 S01004 GB/T65- 19854241 M4 X 1 34 501007 7023 B24TM4x13. 5 screw 2
29 [wo1001 GB/T 97.1-2002 M4FAF; 1 35 (30101063) T SRk i bracket 1
30 30123028 JK-8569-04357#7 1 36 (s10006) 4539 124TM5x6 screw 2
37 (301s20002) 250013 A 2% G a2 ET screw 1
38 30122015 I EET R cushion 2

-

AT s
R?fﬁ‘lo lz;a:]tﬁ: NE’l Ref:?f:ft? no L Description Nlﬁir
1 s01003 7021 HEET M4AX12 screw 6
2 300137 250074-ASD FEEG S (B bed cover (right) 1
3 30115001 250071-91 et cover 1
4 300953 250052-BSD Frsk G (W) bed cover (left) 1
5 502001 7043 25T MAX6 screw 1
6 (301520004 55 & R A ET screw 1
7 (30128002) (201191 el spring 2
8 501005 7020 H2ET M4AX 10 screw 4
9 (s10001) BRETM3X4 screw 2
10 (301520005 HYHRET pin 1
11 (30101112) 554 B3 cover 1
12 (30101111 25 side cover 1
13 300952 M54 (558D side coverassy 1
14 501002 7017 BZETMAX6. 5 screw 2
15 31127001 A8 S flat spring 1
16 30122015 Ty fE #cushion cushion 1
17 30112095 MR flat spring 1
18 $01005 B25T M4 X 10 1
19 N01001 2RI 1
5. FHh#R44E (Hook shaft assemblies)
AT % A
R?fﬁ‘lo lz;a?ﬁli Ref%;ift?no L Description Nlﬁﬁr
1 400068 250501B-91 Nk crankshaft assy 1
2 400060 2505009-92 EFFAME connection assy 1
3 (201520015 7015 24T M3.5X13 screw 4
4 30104002 252008 N crank 1
5 S05002 4534 B24T M6X0. 75X 15. 2 screw 1
6 $12002 4545 IZET M3 X4 screw 1
7 30103004 250506 e joint 1
8 $12003 4555 WZET M6 X7 screw 1
9 $10029 4547 25T M6X0. 75X5 screw 9
10 3012400300  [250508-91 FEESEPIN bearing 1
11 30103006 250508 REES bushing 1
12 30103008 250543 T bushing 1
13 3012400400 MiES KD bearing 1
14 3112500100  [250511-1 AR gear (lower) 1
15 30125005 250530 ANFE A2 small gear2 1
16 B01003 250504-91 7k 63047 bearing 1
17 301511004 (4019 b S ET screw 1
18 W02001 202286 M5 s washer 1
19 30108001 250514 A P cover 1
20 501004 7019 25T M4X7.8 screw 2
21 31102001 250507 FEh shaft 1
22 001001 206837 0%[E 15X 2. 65 o ring 1
23 30135021 206050C EEZiH timing belt 1
24 30126001 250525 VEREE] adjusting bar 1
25 30109001 201074 b X guide 1
26 $12005 BRETMA X 4 2
6. F&h#R{4: Main shaft assemblies)
VS
Riﬁlo ;\a?f: N? Ref?liiﬁ.%no B Description Nfﬂ%r
1 400308 250526B92 EFFF AR motion assy 1
2 $10004 4592 BET M8X 1 X 12 screw 1
3 S01011 7028 BZET M5X 10 screw 2
4 S08001 25T M6X0. 75X3.5 1
5 S11001 7152 25T M6X0. 75 X6 screw 1
6 30224005 TK-8669B-05054%1 T i K3 7K bushing 1
7 400065 250517A i crankshaft 1
8 400061 253500-92 EFFAE connection assy 1
9 (201520015 |7021 Hil PR 22 screw 4
10 30104006 253501A Lkt crank assy 1
11 $05002 4534 BZAT M6X0. 75X 15. 2 screw 1
12 30103004 250506 eSS joint 1
13 $12003 4555 BEAT M6X0. 75X 7 screw 3
14 510029 4547 24T M6X0. 75X 5 screw 9
15 30109003 250524 P e balance weight 1
16 $10002 4514 B25T M5X5 screw 2
17 3012400400  [250529-91 FHESEP bushing 1
18 30103107 250529 HiEE ) AR E) bushing 1
19 30125002 250521 b S gear (upper) 1
20 30103108 250528 AT (K) hAAE) bushing 1
21 3012400400  [250529-91 FLESEPIN bearing 1
22
23 30202004 Ji5 shaft 1
24 31035002 Fh pulley 1
25 $12001 4556 PRty B EIBET M6 X 8 screw 1
26 $10009 4541 B25T M6 X 8 screw 1
27 301510004 EEAT AR IRET 1
7. 4 #F &1 (Needle bar assemblies)
N
B Ref. No ;‘aﬁrjﬁi Ref%;ift?no E=43 Description Nﬁ;ﬁ;r
1 30102008 251000-91 AR needle bar 1
2 30102009 206061 EFFEL K needle bar pin 1
3 301511005 5325 EFFF AL IRET screw 1
4 30105005 206052 EFFFERF link/needle bar drive 1
5 30128006 il 44 washer 1
6 B0O7001 240098 & 8X12X12 needle bearing 1
7 30102010 251010A FEFF Lo eccentric pin 1
8 30109004 206063 EFFFI R block 1
9 30109005 206062 TP guide block/needle 1
10 501002 7082 WZET M4X6.5 screw 1
11 S01003 7021 BEET MAX 12 screw 2
12 30127003 251009 R spring 1
13 30123002 179040-05 B felt 1
15 30123014 202176 i oil wick 1
16 30122018 240123 B4R #4 cushion rubber 1
17 501004 7019 B25T MAXT. 8 screw 2
18 30109006 251007 ETREE bracket 1
19 501004 7019 B25T MAXT. 8 screw 1
20 30112009 206524 MR 0il wick retainer 1




8. 4 ERM: (Needle guard assemblies)

11

11, EFh#4: Differential assemblies)

12

P

AS
Rz‘?‘lo ?a?tﬁlﬁ Ref??a{ff no % Description Nﬁir
1 30103032 252531 VES block 1
2 30109016 252532 b guide/block 1
3 30105012 252533 ER lever 1
4 505005 4531 BRET M5 X 12 screw 1
5 301520006  |5316 JEFFERRIRET screw 1
6 30108004 240271 [EE] ring 1
7 301811007 35827 4T screw 1
8 301520001 {7066 7 B ) [ s AT screw 1
9 30127005 252536 i spring 1
10 001005 240129 0%ipE 7.5%1.8 o ring 1
11 3011201100 (252539491 FEAR A bracket 1
12 S01004 7019 B25T M4X7. 8 screw 3
13 30122021 240162 s plug 1
14 3011201300  [252664-91 PR T AL lever assy 1
15 30112015 252538 PR scale plate 1
30112220 23517 WA
16 S01003 7021 BEAT MAX 12 screw 2
17 31103003 240124 ERES spacer 2
18 20109005 210171 WA stopper 2
19 301S11008  [2905 (-] screw 2
20 W01006 201185 5 4 washer 2
21 301516004 210167 WRBE nut 1
22 301S30007 5486 TR T IRET screw 1
23 30128014 211301 Hufgl washer 1
24 301511023 PHPEIRET D screw 1
13
3
13. MB4&HEBM: (Needle feeding assemblies)
INF]

FF%Ref. No I"\aijg*l‘ﬁ Ref?iﬁ?no #H% Description Nﬁﬁr
1 30117005 257565 PR spreader 1
P 30104022 254516 M4 lever/assy 1
3 S01005 7020 B2ET M4 X 10 screw 1
4 S01017 7022 BZET M4 X 14 screw 1
5 30102023 254508 3% crankshaft 1
6 30208010 212039 WA 24 P collar 1
7 S10005 S071 P PE BRETM3 X 3 screw 2
8 20123021 202176 iz o0il wick 1
9 (30123008) 1207925 BB ALER felt 2
10 (001008) 233020 0% 9%1.8 o ring 1
11 30105013 254506 MR BN crank 1
12 $10029 4547 B25T M6 X 0. 75X5 screw 2
13 30126005 254507 MR B block 1
14 30102024 254519 FRBNEAT 4 shaft 1
15 30128015 206180 TR BT il 2 washer 1
16 105004 306671 14 12 ring 1
17 30110007 254501A AT M eccentric assy 1
18 $10002 4514 25T M5X 5 screw 2
19 400059 254511 A AT connection 1
20 30104024 254503 MRET 433 i crank 1
21 S05002 4534 AT M6X0. 75X 15. 2 screw 1
22 30126006 254504 AT screw 1
23 30128032 240062 ] washer 1
24 N01004 4805 WREE M5 nut 1
25 30128018 I8 washer 1

8
13
9
éﬁ? . -éf (— i :
i e S
B 7z "

10
1 30103028 206566 LR EFE bushing 1
12 30129001 206565 VIASEELC] ring 1
43 30105010 206564 FERNIEATIERT link/differental feed 1
44 30109015 251520 RS2 bracket 1
45 S01004 7019 WZET MAXT7.8 screw 3
46 30102017 252526 BT PR A pin 1

(30126016) 23HL75
47 30127004 240122 R eEs spring 1

(30127026)
48 001004 206366 O%ipE 4%1.8 o ring 1
49 30128032 204585 g washer 1

(12928008) 23HL
50 H05002 200555 i 3 ring 1
51 30103029 206569 FERNIRAT Y pin 1
52 S$12005 4546 H2ET M4 X4 screw 1
53 3010401500 252527-91 ZEB) BN crank 1
54 (S01012) 7031 HEET M2.5X4 screw 1
55 30102018 252510 ZEE) shaft 1
56 $10002 4514 W2ET M5X5 screw 1
57 (30123008) 207925 MREH b FL B felt 2
58 30103030 240119 ZHHATER spacer 1

I@ \",lr
12, JEBIERE (Presser form assemblies)
n Aj . . . .

Ri‘?‘lo ;\;Jﬁi BAts n};ef Fart B Description Nﬁﬁr
1 (310S30002) |253000-91 AT adjusting bar 1
2 (301S16005)  [253003 I £ nut 1
3 30127006 240252 T spring 1
4 30127008 240253 JE Rl /N e spring 1
5 30102020 253026 JE B presser bar 1
6 30104017 206139 JE LS presser bar clamp 1
7 301511009 BEETMA X 12 screw 1
8 3010901700 253005-91 YR guide 1
9 S11025 7025 EETMA X 20 screw 2
10 S01006 7009 BRETM3 X 4. 5 screw 1
11 3010206400 263008-91 R lever 1
12 30108006 192024 EE1E) collar 1
13 301512001 5084 AT screw 1
14 30112016 206157 JE AL Sk BEAR link 1
15 301520007 5386 2T screw 2
16 30127009 253010 Eiepie spring 1
17 301512001 206156 A T collar 2
18 30122023 biEs) plug 1
19 30104019 206149 R A bell crank(upper) 1
20 301511011 5187 K AR IRET screw 1
21 30212018 253027 0 AR link 1
22 301520008 5184 PR ARET screw 2
23 30104020 206148 FEIEEARTT bell crank(lower) 1
24 301520013 002022-4 P R T 1 5 4T screw 1
25 31002006 d A shaft 1
26 31112022 JERRTF lever 1
27 S01011 2T screw 1
28 31012032 K4-310644 22 48 AR screw 1
29 31012072 K4-31264K 22 48 Hi b link 1
30 31012110 K4-1148 [ IR AL AR link 1
31 S01004 2T screw 2
32 30119020 RPET)

33 (30131018) i3 screw 1
34 001006 240095 OB 5X 1.8 o ring 1
35 3100201000 K4-1125 8 BT 411 adjusting bar assembly 1
36 30722004 JK-8670-1106F% 1% % oil guard. 1
37 30108005 253028 JK-8568-W11-224% & finger guard 1
38 302520014 4549 JK-8669UT-1601-2242%T screw 1
39 S01002 4805 GB/T65-19850%4T M4X6. 5 screw 2
40 3112200200 A 1
41 310520014 K4-1150FR 7424 screw 1
42 S01016 BEET M5X 17 pulling plate 1
43 N01004 BEREMS clamp 1
44 31012091 K4-11382k+ screw 1
45 S05003 25T M5X 10 8.8%% Support plate 1
46 31112005 WA-120 15 S 54 stator 1
47 S01004 7017 BZET MAXT. 8 screw 2
48 30112017 JK-8569-W11-14 K iy = 1

S Ref. No AFAHE Part No Ref??ff 0 LR Description Nﬁir
1 B01001 7&K 60047 bearing 1
(2) $10028 4539 LT M5X 6 screw 2
3 400062 255501-92 SEMFH A connection assy 1
(4) 501039 7015 BT M4 X 15 screw 2
5 301511024 7082 T B S BT screw 1
6 30104007 306093 L i crank 1
7 301512001 5084 HH A2 AT screw 2
8 30126003 205495 {H A pin 1
9 30102011 251518 e shaft 1
(10) 30123001 206748 B felt 3
(11) 30123014 202176 biEd oil wick 1
12 30128008 240102 Pl washer 1
13 105001 205061 14l 10 ring 1
14 30122019 2040527 biiiES) 0il seal 1
15 30104009 251519 EIEEES lever assy 1
16 S05003 4500 HZETM5 X 10 screw 1
17 W02001 303067 M5 il washer 1
18 S01002 7017 25T MAX6.5 screw 1
19 30117002 257551B Ja e needle guard (rear) 1
(20) 30117003 257553 AT needle guard (front) 1
21 S01012 7031 HEET M2.5X4 screw 1
22 001001 0%L[E 15X 2. 65 oring 1
23 30110002 251517 Lo 7y 5 eccentric 1
24 30122017 iR i 3 0il seal 2

9, T4 ( Looper assemblies)

FFSRef.No | AFMGS Part No §9i?;t% nl;ef. LR Description Nﬁir
1 3011700900 257550-91 A looper 1
2 30104012 252007 o] looper holder assy 1
3 301520038 7019 JK-8569A-W8—30[RI kK M I HRETMA X [screw 1
4 505004 4501 BT M5 X 14 screw 1
5 W02001 303067 M5 sring washer 1
6 501014 7085 B2ET M6X0. 75X9. 6 screw 1
7 20622019 Hidsf 0il seal 1
8 30102014 252006 LS shaft 1
9 30110005 252000 JEB RO eccentric assy 1
10 S10006 4539 25T M5X 6 screw 1
11 400063 252001-92 SEMFA A connection assy 1
12 (S01039) 7015 BRET MAX 15 screw 2
13 30109007 252010 ST balance weight 1
14 S01009 7011 AT M3X 7.5 screw 2
15 30104010 252002 EHEE crank 1
16 30128008 240102 RG] washer 1
17 30102013 179399-05 AT 4 pin 1
18 30128032 240062 Oy washer 1
19 N01004 4805 IZEE M5 nut 1
20 30102015 252003 RN ALK block pin 1
21 30128010 208028 ] washer 1
22 30108002 208029 Lo 424 collar 1
23 301512001 5084 AR RRET screw 1
24 N01001 4802 WREE M4 nut 2
25 30102012 252004 R4 shaft 1
2% 105001 205061 1418 10 ring 1

10, F4EHM (Feed dog holder assemblies)

RE‘?‘JO ARAME Part No Ref?iﬁ?no BH% Description Nlﬁﬁr
1 3011400700 257259-16F ZEIEAT AN main feed dog assembly 1
3011400200 23GBLE 4
3011400300 23BBLE F 1
2 30114001 356, 3641546 F main feed dog 1
3 301S30003 5590 FERIEAT FURET screw 2
4 400066 252500-91 EEIEAT AR main feed bar assembly 1
5 30114002 356, 364ZEBhHF differntial feed dog 1
6 20123021 202175 ik o0il wick 1
7 30103022 204129A S| bushing 1
8 S10006 4539 I2E] M5X6 screw 3
9 30102016 204128A Lotk eccentric pin 1
10 301512001 5084 iR screw 1
11 30109008 205857 biEgE block/feed bar guide 1
12 30128011 204439A 2 washer 1
13 301517002 5317 i Co it hB 4T screw 1
14 30109009 252504 RS2l guide (right) 1
15 30103031 206571 ZEH 5 B bushing 1
16 30109010 252507 JeAhR guide (left) 1
30109025 23517
17 102003 7019 WREE MAXT screw 2
18 30122020 206133 VRS oilshield 2
19 30109011 252509 BiESEETT cover 1
20 30109012 252508 PR guide (lower) 1
30109026 23414
21 $01005 7020 25T M4 X 10 screw 2
22 B07002 206128 & 12X 15X 10 needle bearing 1
23 30109013 252519 VR block 1
24 30108003 252520 AR washer 1
25 30104013 206562 ZEENEAT link/main feed 1
30104049 23414
26 B07003 206125 & 17X21X10 needle bearing 1
B07043 23017
27 30103023 252521 Qi Lot 7K eccentric 1
(30103087) 234174
28 30103024 252522 EATYR AT A regulator 1
(3010308900) 234174
29 3010306500 252523-91 P AR EA eccentric retainer 1
(30103088) 234174
30 301530004 252516 AT ERIRET screw 1
31 30128012 240125 T 4 spring 5
32 30103026 252525 G spacer 1
33 301516001 252543 TR E) nut 1
34 $10002 4514 AT M5X5 screw 1
35 301S30005 206120 FYLARAT screw 1
36 30103027 206119 EH) F bushing 1
37 30109014 206563 AT R guide block 1
38 30128013 200098 T washer 2
39 201516003 NO3 R} nut 2
40 301S30006 206123 B F BRRET screw 1




14

17

a0
@
OW:=

@ LN
@

__aD

15

Feccm /N
=] :”'

&
pAS)

:::—6“} ;
f ===

18

16

19

17, #9¥&54: (Lubricatrion assemblies)
AT

FF%Ref. No I"\aijg*l‘ﬁ Ref?}fift%no BH Description Nﬁir
1 30121012 255003 A o0il pipe 1
P 30123010 240136 e felt 1
3 30223023 (AR ANEIRIE felt 1
4 $10002 4514 WZET M5X 5 screw 1
5 30223023 255021 FlikE felt 1
6 301511024 T B S BT screw 1
7 30127045 200136 [EFfiy S clamp 1
8 501004 255005 BEAT MAXT.8 screw 1
9 30127060 EBHRE 1
10 30112186 HE ] E A supporting structure 1
11 12921002 240135 e Je tube 1
12 20429001 202199 R clamp 6
13 30112039 255006 3 lIE N 0il guard 1
14 501002 7017 BZAT MAX6.5 screw 2
15 3012101500  {255007-91 i A 2 o0il distributor 1
16 N01001 4821 IZEE M4 nut 1
17 30121022 240134 D4X DEINE tube 1
18 W01001 303448 i 4 ring 1
19 30121009 255010-91 W o0il distributor 1
20 20122033 k2950 washer 6
21 30121022 240134 D4X DEIME tube 1
22 30136005 200136 Sk joint 1
23 301S30013 200152 AT joint screw 2
24 30136003 255035-91 i ek pipe 1
25 301S30012 255037 IR screw 1
26 30121022 240134 D4X DO tube 1
27 30136005 200136 Mk joint 1
28 201530004 200152 jusiil L) joint screw 1
29 30129007 R 1
30 20136007 S SRR B

18, IR #{4: (0il pump assemblies)

IN

FFSRef. No ?a?tﬁlﬁ Ref??ff no a% Description Nﬁir
1 3012000100  [255040-91 IR 0il pump assy 1
2 (30102031) (255024 RHERE shaft 1
3 (30120004) (255025 FahEe2 rotor 1
4 (30120007) (255026 ERZILIYI rotor 1
5 (30120005) 255027 PR rotor 2
6 (30120008) (255028 HiERE cover 1
7 (301820011) {7105 IR IRET screw 2
8 (S05006) 7026 BRET M4 X 25 screw 2
9 (30125003) (255019 bEE L worm wheel 1
10 (S10002) 4514 25T M5X5 screw 2
11 505005 4501 BZAT M5X 14 screw 2
12 301S30014 TR joint screw 1
13 30101023 255000 W oil reservoir 1
14 301511015 |5138B SEihaRAeT screw 1
15 20528014 202287A ] washer 1
16 505007 4504 AT M8 X 20 screw 5
17 30122025 255001 TH A2 o ring 1
18 20736004 206233 JEIh S filter element 1
19 201530030 210200 JEIh ARk bracket/filter 1
20 001010 206431 0% 38.7X3.55 o ring 1
21 300140 210201-SD JEIH AR A cover 1
22 501003 7021 BRET MAX 12 screw 3
23 (30131004)  [9A3002 R U filter seal 1
24 (30120002) VM1 ] E AR fixed plank 1

19, BEMAERE X (Silicon oil delice assemblies)
1 30101027 255013 PLEFA 2 needle cooler (lower) 1
2 501027 7010 25T M3 X6 screw 2
3 30123012 255014 g felt 1
4 W01001 303448 o4 washer 1
5 30121021 240117 D5X DT tube 1
6 30127020 206115 T bracket 1
7 $01002 7019 BZAT MAX6.5 screw 1
8 20123021 202175 b7 0il wick 1
9 20429001 202199 WERE O clamp 2
10 30101026 255015 FREM S silicone oil 1
11 30122026 255016 TrEM & cap 1
12 501005 7020 BZAT M4X 10 screw 1
13 30111070 207066-UD RS GEED silicone oil 1
14 30112040 207067-UD Tk o cap 1
15 P03008 206781 B 2X6 pin 2
16 30123011 207068 Tk i A felt 1
17 S16002 7009 B25T M3X 4.5 screw 2

20 30213045 o2k thread guide 1
21 301830055 R 2ET screw 1
22 10128001 EHR felt 1
23 12928036 INIL ) thread guide disc 2
24 12927012 N JE LR pretension spring 1
25 129530012 e 2 B tension nut 1
26 102001 BRET MAX8 screw 1
27 30112230 T2 bracket 1
28 30127062 R clamp 1
29 S04021 HEET screw 2
30 207511020 25T M3 X 4 screw 3
31 30112233 T thread guide 1
32 30313019 R () thread guide (left) 1
33 30313020 SR D thread guide (right) 1
34 03007 g washer 1
35 301520020 WRET screw 1
36 20128031 EElE] 1

14, HEREAE (Thread loosing assemblies)

FFSRef. No ATHS Part No §—%Pf:rt% nl;ef. 2% Description Nﬁﬁr
1 3101300700 201068 Rk tension 1
2 31013014 LR Loose thread stand 1
3 31009004 FALRER block 2
4 501004 $25TMAX 7. 8 screw 2
5 504010 $RETMAX 5. 5 screw 2
6 31013022 P32 350K Loose line board 1
7 504010 $RETMAX 5. 5 screw 2
8 31012048 LRI Loose |line board 1
9 31013007 poks 2 Loose |ine board 1
10 30127010 TR reset spring 1
11 30113007 ZFLid AR thread guide 5
12 31013022 R Loose line board 1
13 30103041 206202 BHE spacer 5
14 [3011300400 254010A9U BA () tension spring 3
15 3011300500 254010B9U iBLE M () tension spring assembly 1
16 [3011300600 254010690 WA GB) tension spring 1
17 301530010 001817-2A SLRIE screw stud 1
18 30128016 210319 REEH tension disc 2
19 30123027 WERERE felt 1
20 30111005 208450-UA AR cup 1
21 30127011 301037 WEE GR) spring (heavy) 3
22 30111006 208448 BELEHE ratchet 1
23 301516006 208447-UA AEEE nut 1
24 30127012 201086 AEE (h) spr ing (medium) 1
25 30127013 201068 BEE (38) spring(light) 1
26 501004 $24T MAX7.8 screw 2
27 501004 $25T MAX7.8 screw 2
28 31012044 AR Plate 1
29 31012025 SRLLLBIER Plate 1
30 501004 $24T MAX7.8 screw 1
31 (3102200200) AL RS Wirerope 1

15, & 2kE1: (Thread loosing assemblies)

Rz‘?‘lo ATGE Part No §%l{’ti nl;ef. 2% Description Nﬁir
1 S01001 7019 IBETMAXT screw 6
2 31013006 253505A Kt 2t thread take-up 1
3 S05004 4501 125TMEX14 screw 1
4 W02001 303067 g washer 1
5 30101018 253504 iof 2 lever 1
6 20622019 (FFEiftcidE) FiiE2) plug 1
7 301512001 5084 HE AT screw 2
8 30108008 240201 JoF 4 it 24 P ring 1
9 30128008 e Sk washer 1
10 31002001 253503 T2k (D shaft 1
11 30128019 204107 oy washer 1
12 W02002 201252 M4 washer 1
13 S05048 4527 125TM4X10 screw 1
14 311s05001 7009 IZETM3X6 screw 1
15 31013017 253507 Zflid sk thread guide 1
16 31112009 Pk thread support 1
17 S01006 BRET screw 1
18 30128034 g washer 1
19 31013005 LRI thread guide 1
20 206S30016 7170 =34 screw 2
21 S01004 7018 125TM4xT.8 screw 3
22 31012045 UL e 2 thread tension brackeat 1
23 31012018 LRI thread guide 1
24 30112029 253514 MR 2% thread guide 1
25 31013011 253515 uRZ 71 thread guide 1
26 3111200800 T I R 2 1 thread guide 1
27 31112010 EHAF AR 1
28 $04010 EEFE AT 2
29 $10001 4535 IZETM3x4 screw 3
30 30113012 253545 EEAFIE e holder 1
31 30113013 234521 JUESLis thread guide 3
32 30112027 253544 T A i 4 thread guide 1
33 W01001 303448 MR washer 3
34 S01006 7009 125TM3%4.5 screw 2
35 (302516005) T g E adjusting nut 1
36 (301S30055) HZRIRET adjusting screw 1
37 30127016 137109 Je k3 spring 1

38 20112033 137108 Jetk I thread retainer 2
39 30112032 253547 AT AR 2 thread guide 1
10 31112008 253548 PRI b thread guide 1

16, FTLR M A E A (Qutside cam assemblies)

FFSRef. No ATHS Part No Ref.?lfiﬁ%no 2ZH Description Nﬁﬁr
1 30102063 et e shaft 1
2 103004 Hhikl12 ring 1
3 B04017 Hii7K60017 bracket 1
4 HO1011 FLH L ring 1
5 30125004 NEP AL small gearl 1
6 30122100 fEs] plug 1
7 510029 HEET M6X0. 75X 5 screw 1

$12003 25T M6 X 0. 75X5 1
8 30135005 NEH A small timing belt 1
9 $10007 BRET M5X5 screw 2
10 3010306300 FIE AL thread takeup 1
11 510002 BRET M5X 5 screw 2
12 101016 iR 21 ring 1
13 30103033 EERIE=S oil baffle set 1
14 30112231 HEZS bracket 1
15 B06004 MK 6801RS bracket 1
16 30108011 41 washer 1
17 30113045 JUE2Y thread guide 1
18 S01001 BEET MAXT screw 1
19 30113047 Tk thread guide 1




20

20, R4 # 4 (Thread apool assemblies)

23

23. 05E &M (05 specific parts)

25. 05EF##F (05 specific parts)

GHErE R PEND

21

machine table mechanism (put in accessory )

FFSRef. No AF4E  Part No ?if{;?nl‘:eﬂ 2% Description Nﬁﬁr
1 20131019 WE Rod Cap 1
2 20131001 -4 Upper thread column 1
3 20131020 FLRITEET Screw 4
4 20131016 FHRH Thread spool tray 1
5 20131016 S Thread spool tray 1
6 201516006 FLRINIREE Thread guide hook nut 4
7 20131018 JuEs-328 Thread guide hook 5
8 20131021 FZRIRET Screw 2
9 20131009 2 Clamp plate 1
10 201516004 WA RE Nut 4
11 20131011 52273 Thread guide bar 1
12 30113019 joRs7 3 Thread guide 4
13 20131017 R Thread spool tray 1
14 20122049 By i 1 Plate dog link washer 9
15 20128025 [ H Lower washer 9
16 201516005 WA RE Nut 1
17 20131004 R Thread spool tray 1
18 20128018 ] Washer 5
19 201516004 2 F Nut 4
20 20131007 At Spool tray 5
21 20131010 2 f Spool tray cushing 5
22 20131006 3 Spool pin 5
23 20131008 BAERES Spool Cushion 5
24 20131004 Feekse Thread spool tray 1
25 504050 2% M5X 15 Screw 2
26 20131003 £ Bushing 1
27 N01030 ES 33 Nut 2
28 20131022 MR BRIRAT Screw 9
29 201516004 2 f Nut 4
30 20131015 S Threadspooltray bracket 1
31 3102403100 LI Thread stand component 1

22

22 . BIERM (specific parts)

21, WAIEREFL: (0il1 plate assemblies)

Fg  |AE4S Part E=dinsd L &
Ref. No No Ref. Part. no BH Description Number
1 3010103200 9048 AL (—F) screw(set) 1
2 20131028 206336 FEA [ s W B nut 4
3 20131027 4512 FEAR N 7S FIRET bolt 4
4 20131029 206337 K washer 8
5 20131030 205764 BifRE rubber cushion 4
6 30122031 205467 S AP spacer 4
7 20131056 272 WS HABTF (5mm) allen key driver/5mm 1
8 30112198 259000 TMAFER rest board 2
9 301530018 7093 WRET screw 4
10 30122029 206338 A PR AR rubber cushion 4
11 30112041 206329 P SEL treadle chain guide 2
12 S01011 7027 AT M5X 10 screw 4

24 NEEOLE Suars mecransm W05 Aﬂ D 3
8) | [3
T
" L | & -5
. 1 -
< = :] _ﬁx'--ptl = >
= = [II @E - | s —aa
- e 19
""\--.-,_\_‘-|0 o -“—7. S {f‘ﬁ?.. 14
2= a2 5]
ar
16) (é!%
- T
- "au. i ‘ 1“;.
P, =3
L) o 5
>
%ﬂl-
-c_:___:-_:‘—“::—g — @ % L L]

24)

SRRy

Ri‘?‘lo AF4E  Part No §%l{:i nl;ef. BH Description Nﬁﬁ .
1 3113300200 IR A i AL electrical machine 1
2 3113000400 R aE/ER G electrically controlled 1
3 20131063 IR washer 1
4 207511007 BETM5 X 5. 5 screw 2
5 21111018 ¥Hogo logo 1
6 20711210 EES clip 2
7 310s17001 AT screw 2
8 3103000300 LEDAT LED light 1
9 S05004 HEATM5 X 10 screw 4
10 $05003 BBETM5 X 10 screw 1
11 s05190 H2ATM3x6 screw 1
12 $05003 BBETM5 X 35 screw 1
13 505003 BRETM5 X 35 screw 1
14 W01001 Wl washer 2
15 505068 AT M5X 20 2

23. 05E &M (05 specific parts)

FFSRef.No | AFMHS Part No Re?%ﬁ? o 2% Description Nlﬁir
1 30117002 3575518 JEAPEY needle guard(rear) 1
2 30117007 251505-92 FRAREE R C lever assy 1
3 S05003 4500 W2AT M5X 10 bolt 1
4 W02001 303067 5 washer 1
5 S01002 7017 W2AT M4X6.5 screw 1
6 30102037 251503 Pt shaft 1
7 W01021 B washer 1
8 H05013 202522 EELE[ ring 1
9 400064 251504 P lever 1
10 $10002 4514 AT M5 X5 screw 1
11 30101036 251500-91 PPt bracket 1
12 301811016 7081 8] screw 1
13 S01004 7019 WEAT M4AX 7.8 screw 3
14 30117003 A EY needle guard (front) 1
15 501012 25T M2, 5X4 screw 1
16 30111013 306473-UA ikl waste chute top(C) 1
17 301530019 4905 KAEET screw 7
18 30112048 306474A FEtR bracket 1
19 30103046 B bushing 1
20 3011101400 HERL PR waste chute assy 1
21 30111014 205468-UA HEA 7 s waste chute top(A) 1
22 30111015 205469-UA Hepl i waste chute top(B) 1
23 30128036 B washer 1
24 S01005 7020 AT MAX 10 screw 4

N
FF%Ref. No ;\aﬁrjﬁl‘ﬁ Ref:?falft? no % Description Nlﬁﬁr
1 30110009 255500 A eccentric assy 1
2 S10006 4539 AT M5 X6 screw 2
3 400062 SEFFYLAE eccentric assy 1
4 S01008 AT M3.5X 13 screw 4
5 S01010 HEET M4 X8 screw 1
6 30104007 et A crank 1
7 301512001 WRAT screw 2
8 30126003 i Y pin 1
9 400063 R B IEFT connection assy 1
10 S01008 AT M3.5X 13 screw 2
11 30102038 255502 it APl shaft 1
12 30128008 240102 Pt 2 B washer 1
13 105001 B 10 ring 1
14 30209009 FER) IR R ball 1
15 30123014 T 0il wick 1
16 30123001 EH felt 3
17 30122019 biiEay o0il seal 1
18 30104028 255503 4 A lever assy 1
19 S05004 WEET M5X 14 screw 1
20 30112049 255504 EEL latch 1
21 501006 7009 25T M3X 4.5 screw 4
22 30123015 ik oil wick 2
23 30102039 255505 25 shaft 1
24 30123008 EH felt 3
25 30101040 T bracket assy 1
26 S12002 AT M3 X4 screw 1
27 3010104000 TR bracket assy 1
28 30103085 TR needle bearing 2
29 30102040 255508-2 T I R R shaft 1
30 S05019 25T M6 X 16. 3 screw 2
31 30127022 306105 g spring 1
32 30108006 192024 EE1E] ring 1
33 209514008 00024-1 WRET screw 1
34 H05013 202522 EE1E] ring 1
35 30128026 207045 B washer 1
36 30101037 255507-91 14 upper knife holder 1
37 S12003 4547 25T M6 X 0. 75X 5 screw 1
38 30119001 306394 7 upper knife 1
39 301811017 5109 T e RET screw 1
40 30101039 255509 AR lower knife holder 1
41 301511025 7036 PP HIRET screw 1
42 20619004 204161 K71 lower knife 1
43 30101038 255510 B2EELT lower knife clamp 1
44 S01011 7028 AT M5X 10 screw 1
45 301530021 255513 R screw 1
46 30112051 255511 EEN) guide 1
47 30112050 255515 54 il A chip guard 1
26 & AHEEM: (specific parts)
FFSRef. No %frjﬁif Efciing n};ef. Part. 2% Description Nﬁﬁr
1 30134001 3565t needle holder 1
30134002 3645t E needle holder 1
2 $10026 4554 H2£TM3X3 screw 4
3 30112025 234561 Je LR thread guide 1
4 30112026 253593 E4HR tension disc 1
5 30127014 253517 EE# spring 1
6 301520009 0W09070-2 IHLRIRET screw 1
7 30112033 253511 PRt E thread guide 1
8 30117001 HEt sponge 3
9 301811010 1170-3 ERIE E AR ET screw 1
10 3021601000 JERH (01GB) presser foot assy(01GB) 1
30116005 JE R (02BB*356) presser foot assy (02BB*356) 1
30116006 JEB (02BB*364) presser foot assy (02BB*364) 1
1 302517001 24T (#0) screw 2
12 30115067 356414 (01GB) needle plate (01GB*356) 1
30115068 364%t1R (01GB) needle plate (01GB*364) 1
30115006 356%t#4R (02BB) needle plate (02BB*356) 1
30115007 364%t1R (02BB) needle plate (02BB*364) 1
13 30214001 3% %7 7F (01GB) main feed dog(01GB) 1
14 30214002 E5HF (016B) diff feed dog(01GB) 1
15 3021400100 EMEENFLEAH (016B) main feed dog and diff feed dog(016 1
30214008 E#5 F (02BB) main feed dog(02BB) 1
30214009 £ 7F (028B) diff feed dog(02BB) 1
16 303796 250033-SD T4 G A front cover 1
17 301520002 250013 A 4% 5 HEIRAT screw 1
18 301520003 250014 B4R & HARAT screw 1
19 30128002 201191 PR spring 3
20 $10002 AT M5 X5 screw 2
21 30101063 250012 A L4 6 R bracket 1
22 31112012 FIESSSEET screw 1

1 300471 JK-8568-W05-25-1/ 4% 4 7 (W5%) 1
2 304425 WA-030914% & 411105 (W5534%) 1
3 301520004 55 & B A5 ET 1
4 301520005 BHIRET 1
5 30128002 2
6 S10001 BRET M3 X 4 (k) 2
7 302518 AT B A% 6 (IEIR) 1
8 301520002 1
9 301520003 1
10 30128002 3
11 S10006 BRET M5X6 2
12 30122015 IR 1
13 30112045 CIEELT 1
14 S01001 AT MAX T 4
15 30112046 TEATHT 1
16 S01011 AT M5X 10 1
17 30102110 FIEED e 1
18 30126010 PATHY 1
19 S10002 BRET M5X5 1
20 30112160 EEL 1
21 3012400300 BHESEHT 1
22 30127050 P (MBR) 1
23 W01002 M3 (38) 1
24 30112044 FEASHT 1
25 301511020 F oy fliR T 2
26 30103160 B 1
27 400068 FHh 1
28 30103003 GIEES 1
29 S10006 JRET M5X6 2
30 30109002 EREEN 1
31 S01009 W2AT M3X7.5 3
32 001001 0% 15X2. 65 1
33 301520026 R SKAZATM3 X 12 (%) 1
25
26

23 30112061 206601A HERHAR fabric guard 1
24 S01065 7079 24T M5X 6 screw 4
25 31112011 PAbR A auxiliary plate/front 1
26 30112063 206460 TSk B d washer 1
27 S01011 7028 B2ET M5 X 10 screw 2
28 3011206800 Sk A bracket assy 1
29 30109019 201913 o3k I E b bracket 1
30 301830051 5113 ] screw 2
31 102009 B2 M6 X 10 bolt 1
32 30112062 201914 TSk B bracket 1

2018.5




27, 05. O7TELF##E (05. 07 specific parts)
27 JFERef. No AFMES Part No §%£i nEef. E o Description Nﬁ%r 29 | ; 30
1 3010204100 306469A95 [Ty reel stand assy 1 A7 4 . .
P 30103047 306468-SA SRR bracket 1 i 3 @
3 30102042 306466-SA A rod 1 )
4 N02001 HERESM3/4 X 16 nut 1 e ® /
5 30111008 383-SA e bracket 1
6 504003 HEET M4 X 25 screw 1 /'\ \> 4
7 N01005 R M4 nut 4 \)"
3 504004 H2ET MAX 15 screw 3 2
9 30122027 386 i rod cap 1 o ® {\J« "-\ <
10 30102043 306464 W shaft 1 i JJ )
11 30103048 306463 i collar 2 @
2 [s01068 AT M4 X8 sorew 2 : g)_‘l ®
13 30103064 306462 e reel guide 2 y @ h o)
14 30111009 233-SA [i] 52 % bracket 1 ® \%ﬁ‘f‘ ®
15 30113020 306467 R rod 1 : @
)8 6 301530022 4913 ARARET screw 3

28. 05EFERM (05specific parts) 23GB (L) 23BB (L)

FESRef. No AFHS  Part No g%ﬁi nl;ef. 2 Description Nﬁﬁr a ®
1 300144 i iz bracket assy 1 &
2 30103055 =15 bushing 2 @™ ®
3 31112017 WA-3004 JHs AR bracket 1 .
4 501005 H2ETMAX10 4
5 304427 A5 B S e (T8434%) bracket 1 ® @®
6 505019 H2E] M6 X 16. 3 screw 4
7 3010305700 Janiig ek roller assy 1
8 S10005 25T M3X3 screw 6 30. P44 (Accessories assemblies)
9 30103059 EE% 1I rooler 1 29. 23EHEMH (23 specific parts) 1 ERet. No ArfE BEMHE o Description HeBNumber
10 30102045 et shaft 1 =23 ARE BEME % Description e Part No |Ref. Part. no
11 30109018 255502 PiE bracket 2 Ref. No Part No |Ref. Part. no Number 1 20131037 wiaE (KD o0il container 1
12 510002 240102 W24T M5X5 screw 4 1 30126016 EE A AL pin 1 2 20131038 AN (RBE |oiler 1
13 30102046 Jeir Kb shaft 1 2 30127026 At B i Y spring 1 3 20131039 =k 0il funnel 1
14 30113021 Wy lace guide 1 3 12928008 T washer 1 4 30135004 Feits IEE YK |leather belt 1
15 30112059 FHi lever 1 4 30101162 AR cover 1 5 20131051 T tweezers 1
16 S01027 W2ET M3 X5 screw 2 5 3010308900 AT R ORER ) eccentric retainer 1 6 30131007 WS HIRT allen key driver/1.5mm 1
17 301530027 P TTRRAET screw 1 30103150 JEAT T2 regulator 1 7 20131046 WS HIRT allen key driver/2mm 1
18 301516011 255503 FER: S8 nut 1 6 30103100 Lol AR R AT eccentric 1 8 30131010 WS IRTF allen key driver/2.5mm 1
19 30127024 A spring 1 7 B07043 Hh&19X 23X 10 needle bearing 1 9 30131012 WS IRTF allen key driver/3mm 1
20 30126013 255504 5 shaft 1 8 30104060 ZEBIRATYE (KETIE) Link/main feed 1 10 20131047 WS IRTF allen key driver/4mm 1
21 105002 7009 EElih ring 1 9 30109025 JE R guide (left) 1 11 20131056 WS IRTF allen key driver/5mm 1
22 30112055 FEAF AR guide 1 10 30109026 EELd guide (lower) 1 12 30131026 WS IRTF allen key driver6mm 1
23 30113022 255505 JEA R lace guide 1 11 30114028 KA F (356/364) main feed dog 1 13 20731047 W22 J) (KD screwdriver (large) 1
24 S01002 H24T M4 X6.5 screw 2 12 30114029 ZEF (356/364) differntial feed dog 1 14 10131004 W22 7] (/N screwdriver (small) 1
25 301516010 [DAEEES guide 2 13 30115041 23GBEFR (356) needle plate 1 15 $10005 H2ET M3 X3 screw 3
26 301511018 B2AT screw 2 30115042 23GBEMR (364) needle plate 1 16 20131044 WS IRTF allen key driver/1.5mm 1
27 501004 25T MAX 7.8 screw 2 14 30114030 %A (356/364) main feed dog 1 17 30131018 % (JEEYK. [chain 1
28 30128028 f o 38 stopper 1 15 30114031 ZEF (356/364) differntial feed dog 1 18 10131005 Lk B dust cover 1
29 501004 2555082 25T MAX 7.8 screw 2 16 30115045 2302BBEHHR (356) needle plate 1 19 30117001 MLEF needle 4
30 3011205600 Jeits B 1 bracket assy 1 30115046 2302BBATHR (364) needle plate 1 20 20136001 Sl filter element 1
31 30128020 306105 oy spring 1 17 30102051 EE shaft 1 21 30131005 BF (Tom- wrench/ (7mm—9mm) 1
32 505048 192024 B2ET MAX 10 screw 1 18 400308 A1AT AR motion assy 1 22 30131006 ®"F (Smm- wrench/ (8mm-10mm) 1
33 N01001 W00024-1 BARE M4 nut 1 19 30112220 PR 1 23 3013001100 B2 (B |DI Special Part 1
34 30105017 202522 JEFER 1 lace guide 1 24 304120 o w1 AR LA 1
35 01004 207045 5 washer 2 25 S01011 BRETM5 X 10 2
36 30105018 255507-91 JEHTERT 1T lace guide 1 2% 301511024 WHSRERIEET  [screw 2
37 301530025 4547 BHEET screw 2 27 W01001 g4 washer 2
38 31102003 W4-30013& 65l 1 35 S01036 B2ET M3 X3 screw 1 28 30112065 R PR L fabric guide 1
39 31103002 WA-3010% M e dl &% 1 36 S01036 B2ET M3 X3 screw 1 29 30112066 R PR 2 fabric guide 1
40 N01001 BARE M4 4 37 30109021 L3 fabric guide 1 30 S01011 B2E] M5EX 10 [screw 2
41 31112016 WA4-3003 H il %2 35 i 1 38 084 1 31 W01009 5 washer 2
42 3113300300 WA—301 24054 > 3 L 1 39 W01009 45 2 32 30112064 T AEPHT2 bracket 1
43 501011 GB/T65-1985424] M5X 10 2 40 501011 BRETM5 X 10 2 33 03 1
44 01009 GB/T97. 1-1985% &[5 2 41 304252 W4-0301 T B 4% &5 3% 1 34 30109020 X AGkaR! fabric guide 1

TAvEEZIN 2 4 T I 4~ BLAFRIE il 20F AtiLas SRR VRO 8 18 1 AR T B AL F o i A
LSS A B SO PP SRR A M4, IS5 IR (7.

2IMGE A IFYI, WL A VERE Notes for safe use of industrial sewing machines:

38 AT A BT A L R E 1.Basic measures must be observed.

ALELRHVER EAALET . JRB BMR SA A B R ER 2. Pass the specialized training and master sewing machine equipment performance.
IEHRRS, S7 RIS AT HEIE 3. All safety devices should be checked before use.

5. BT 2NNl LA i st 7 5K AT R 4. When installing needle, and changing needle, presser foot, plate, feed dog , bent

6. [ B & SHiARS, BESEAF ik Se A 11 ARk T needle, hook or repairing, the power supply should be turned off immediately.

7 ZEDINL L O e B A T AL, 31 3 S VR A A HIR i sty 21 5. Power should be turned off when leaving the sewing machine or workplace.

PR ST RIE e 5 6. When using the clutch motor, please wait until the motor stops completely.
8.5 11 FH TR 52 2T MM F I (1) 2Rl 7. The machine oil and other liquids used in sewing machines and ancillary devices
9K T HFEENL S OLAENAE B, . FEENAG R should be cleaned immediately when they are put into eyes or touch skin.
LTERN ORI T 8. Do not touch the parts or devices when the machine is powered by hand.

10— ML HTLEE DR TR H L NigEA T 9. The repair, renovation and adjustment of the main mechanisms of the relevant
LLAE HSUT T BB BN AR B BOR A S RIS N 2R T industrial sewing machines and overseers shall be carried out by specialized

12. 52 AL T 1R] B 136 4 technicians.

13N T IEHZRIsh, WaRMEZ, R NAEA S SRR 10. General maintenance is carried out by specially-assigned persons.

S SR IR R YIS e ) BRI R 11. Electrical repairs should be performed under the supervision and direction of the
14 HERAE L R T N2 electrical technician.

15. M FH-F2EHL AgENIAES E I LA RERE T - 12. The machine should be cleaned regularly during operation.

PMRELKR 13. In order to operate normally and safely, ground lines should be installed, and they
L S P IRE rp o™= AR A B B At 2 e P i AR e 1 b B PR B 25K should be used in an environment free from strong noise sources such as high
BT E AL E frequency welding machine.

2 B SE IR MO SR P R, et/ HEL RE O TF 14. Power plug should be installed by specially-assigned person.

3 THAEULIA TSR I A MR N, R i A R A7 15. Industrial lockstitch sewing machine and overlock sewing machine can not be used
r, WEFRI A . except the designated use.







	W4-D说明书11.29
	W4-D说明书2018.8.14
	K4-D 终版

	页面提取自－W4-D说明书12



